
12/1/23, 4:00 PM Gmail - Six Monthly Compliance Report for period April 2023 to September 2023 for Residential and Commercial project - Ku…

https://mail.google.com/mail/u/0/?ik=46f0445e91&view=pt&search=all&permmsgid=msg-a:r1665292198981330782&simpl=msg-a:r16652921989… 1/1

kumar properties <kumarworldcompliance2025@gmail.com>

Six Monthly Compliance Report for period April 2023 to September 2023 for
Residential and Commercial project - Kumar Kering Developers LLP
kumar properties <kumarworldcompliance2025@gmail.com> Fri, Dec 1, 2023 at 4:00 PM
To: eccompliance-mh@gov.in
Bcc: moef1@kumarworld.com, compliancecell@kumarworld.com

Dear Sir/Madam,

Please find the Post EC Compliance  Report attached herewith for Period    April 2023 to September
[...]
https://www.ecmpcb.in/application_forms/download/NjcyMzIxfDk5MzU4fENCRUExOUUzN0Y3ODQ0NzNBRUJGQTUyQTYzREE1QTJGLnBkZg==
https://www.ecmpcb.in/application_forms/message/99358/672321
Lenovo
Highlight

Lenovo
Highlight

Lenovo
Highlight



/

Copyright © 2020 All rights Reserved.  |  FAQ |  Guidelines |  Terms & Conditions |  Tickets Web enabled by Web Werks.
Portal support Helpline number - 7045113322 / 7045113344.

Document Type *

Select Type of document

Document Name * Choose File

No file chosenChoose File

Enter the code above here :

 

Upload  Back

https://www.ecmpcb.in/faq
https://www.ecmpcb.in/guidelines
https://www.ecmpcb.in/terms
https://www.ecmpcb.in/tickets
http://www.web-werks.com/
https://www.ecmpcb.in/dashboard




























































FORM V
(See Rule 14)
Environmental Audit Report for the financial Year ending the 31st March 2023

Unique Application Number Submitted Date
MPCB-ENVIRONMENT_STATEMENT-0000058752 21-09-2023

PART A

Company Information

Company Name Application UAN number
Kumar Kering Developers LLP MPCB-CONSENT-0000068877

Address
Kumar Capital, 2413, East Street,
Camp, Pune

Plot no Taluka Village
S. No. 12 (P), 13 (P) Haveli Undri

Capital Investment (In lakhs) Scale City
11379 L.S.I Pune

Pincode Person Name Designation
411025 Shri Samir Patil Manager- Sustainable Development

Telephone Number Fax Number Email
9011009240 0 moef1@kumarworld.com

Region Industry Category Industry Type
SRO-Pune I Orange O21 Building and construction project

more than 20,000 sq. m built up area

Last Environmental statement
submitted online

Consent Number Consent Issue Date

yes Format 1.0/BO/JD(WPC)/UAN-068877/CE/CC-1909000442 2019-09-16

Consent Valid Upto Establishment Year Date of last environment
statement submitted

2024-09-15 2017 Oct 19 2022 12:00:00:000AM

Industry Category Primary (STC
Code) & Secondary (STC Code)

Product Information
Product Name Consent Quantity Actual Quantity UOM
Built up Area 146157.63 17044.75

By-product Information
By Product Name Consent Quantity Actual Quantity UOM
NA 0 0 CMD

Part-B (Water & Raw Material Consumption)

Annexure - 13



1) Water Consumption in m3/day
Water Consumption for Consent Quantity in m3/day Actual Quantity in m3/day
Process 0.00 0.00

Cooling 0.00 0.00

Domestic 766.00 71.55

All others 0.00 0.00

Total 766.00 71.55

2) Effluent Generation in CMD / MLD
Particulars Consent Quantity Actual Quantity UOM
Domestic Effluent 600 64 CMD

2) Product Wise Process Water Consumption (cubic meter of
process water per unit of product)
Name of Products (Production) During the Previous

financial Year
During the current
Financial year

UOM

NA 0 0 CMD

3) Raw Material Consumption (Consumption of raw material
per unit of product)
Name of Raw Materials During the Previous

financial Year
During the current
Financial year

UOM

NA 0 0 CMD

4) Fuel Consumption
Fuel Name Consent quantity Actual Quantity UOM
DG Set 54.65 5 Ltr/Hr

Part-C

Pollution discharged to environment/unit of output (Parameter as specified in the consent issued)
[A] Water
Pollutants Detail Quantity of

Pollutants
discharged
(kL/day)

Concentration of Pollutants
discharged(Mg/Lit) Except
PH,Temp,Colour

Percentage of
variation from
prescribed standards
with reasons

Quantity Concentration %variation Standard Reason
Treated waste water - pH 3.5 6.7 0 5.5 to 9.0 NA

Treated waste water - BOD 3.5 7.2 0 10 NA

Treated waste water - COD 3.5 44.5 0 50 NA

Treated waste water - TSS 3.5 51.1 0 20 NA

[B] Air (Stack)
Pollutants Detail Quantity of

Pollutants
discharged (kL/day)

Concentration of Pollutants
discharged(Mg/NM3)

Percentage of variation
from prescribed
standards with reasons

Quantity Concentration %variation Standard Reason
DG Stack - PM 0 53 0 150 NA

Part-D

HAZARDOUS WASTES



1) From Process
Hazardous Waste Type Total During Previous Financial year Total During Current Financial year UOM
0 0 0 Ltr/A

2) From Pollution Control Facilities
Hazardous Waste Type Total During Previous Financial year Total During Current Financial year UOM
5.1 Used or spent oil 0 0 Ltr/A

Part-E

SOLID WASTES
1) From Process
Non Hazardous Waste Type Total During Previous Financial year Total During Current Financial year UOM
Total solid waste 0 0 Kg/Annum

2) From Pollution Control Facilities
Non Hazardous Waste Type Total During Previous Financial

year
Total During Current Financial year UOM

STP Sludge 0 1482 Kg/Annum

3) Quantity Recycled or Re-utilized within the
unit
Waste Type Total During Previous

Financial year
Total During Current
Financial year

UOM

0 0 0 Kg/Annum

Part-F

Please specify the characteristics(in terms of concentration and quantum) of hazardous as well as solid wastes and
indicate disposal practice adopted for both these categories of wastes.

1) Hazardous Waste
Type of Hazardous Waste Generated Qty of Hazardous Waste UOM Concentration of Hazardous Waste
5.1 Used or spent oil 0 Ltr/A -

2) Solid Waste
Type of Solid Waste Generated Qty of Solid Waste UOM Concentration of Solid Waste
Dry Waste 23563.8 Kg/Annum -

Wet Waste 35345.7 Kg/Annum -

Part-G

Impact of the pollution Control measures taken on conservation of natural resources and consequently on the cost of
production.

Description Reduction in
Water
Consumption
(M3/day)

Reduction in
Fuel & Solvent
Consumption
(KL/day)

Reduction in
Raw
Material
(Kg)

Reduction in
Power
Consumption
(KWH)

Capital
Investment(in
Lacs)

Reduction in
Maintenance(in
Lacs)

Solar Water
Heater

0 0 0 35448 0 3.19

Solar PV Panel 0 0 0 2046.7 0 0.18

Water 3.8 0 0 0 0 0.19



Part-H

Additional measures/investment proposal for environmental protection abatement of pollution, prevention of pollution.
[A] Investment made during the period of
Environmental Statement
Detail of measures for Environmental
Protection

Environmental Protection Measures Capital Investment
(Lacks)

Water for dust suppression Collect the rain water within the rooftop for recharging Ground
water level

3.5

Barricading Barricading 0.2

Site sanitation & Safety Provide workers Hygienic & safe environment to work. 7.03

Environment Monitoring To monitor the environmental parameters 1

Disinfection Maintain hygiene of work place. 0.96

Health Check up To check health of worker on site. 0.75

STP To treat wastewater 170.5

Solar Water Heater Energy Saving 12.3

Solar PV Energy Saving 1.4

Rain water Harvesting Collect the rain water within the rooftop for recharging Ground
water level

1.84

Solid waste Treatment of Waste 7.31

DG To prevent Air and Noise Pollution 0.37

Fire Fighting to protect human & environment and to prevent air & water
Pollution

0.6

[B] Investment Proposed for next Year
Detail of measures for Environmental
Protection

Environmental Protection Measures Capital Investment
(Lacks)

Water for dust suppression Collect the rain water within the rooftop for recharging Ground
water level

3.5

Barricading Barricading 0.4

Site sanitation & Safety Provide workers Hygienic & safe environment to work. 8.5

Environment Monitoring To monitor the environmental parameters 1

Disinfection Maintain hygiene of work place. 0.96

Health Check up To check health of worker on site. 0.75

STP To treat wastewater 7.96

Solar Water Heater Energy Saving 7.13

Solar PV Energy Saving 1.4

Rain water Harvesting Collect the rain water within the rooftop for recharging Ground
water level

3.68

Solid waste Treatment of Waste 9.3

Fire Fighting to protect human & environment and to prevent air & water
Pollution

0.67

Part-I

Any other particulars for improving the quality of the environment.

Particulars



NA

Name & Designation
Mr. Samir Patil

UAN No:
MPCB-ENVIRONMENT_STATEMENT-0000058752

Submitted On:
21-09-2023



To,  

Kumar Kering Developers LLP 

Kumar Capital, 2413,  

East Street Camp,  

Pune 411 001 

Site Address: “KUMAR PALM SPRINGS,” Undri, Pune 411060 

Sub: Supply, Installation and Commissioning Report for Kumar Kering Developers LLP’s 

“175 KLD STP based on Extended Aeration Activated Sludge (EAAS) Technology at 

KUMAR PALM SPRINGS”, Undri, Pune 411060 

Ref: KKDLLP/Palm – Spring/DEV/STP/WO-08.12.2021 dated 8th December 2021. 

Details:  

This is with reference to the subject & reference mentioned above, we have completed the 

Design, Erection and Commissioning and Trail Run/Testing of the 175 KLD STP Plant at 

KUMAR PALM SPRINGS”, Undri, Pune 411060. 

The STP has been designed based on Extended Aeration Activated Technology (EAAS). 

The sewage generated from the Apt. complex will be collected in the initial collection tank 

since the invert level of the incoming raw sewage line to the STP is deep. The SS Bar Screen 

has been installed in the Bar Screen Chamber, the function of the bar screen is to prevent 

entry of solid particles/ articles above a certain size; such as plastic cups, paper dishes, 

polythene bags, condoms and sanitary napkins into the STP. (If these items are allowed to 

enter the STP, they clog and damage the STP pumps, and cause stoppage of the plant.) The 

screening is achieved by placing a screen made out of vertical bars, placed across the sewage 

flow. The gaps between the bars between 10-12 mm. If this unit is left unattended for long 

periods of time, it will generate a significant amount of odor: it will also result in backing of 

sewage in the incoming pipelines and chambers. 

Annexure -14



 
 

The sewage from the bar screen chamber comes to the equalization tank. Its main function is 

to act as buffer: To collect the incoming raw sewage that comes at widely fluctuating rates, 

and pass it on to the rest of the STP at a steady (average) flow rate. During the peak hours, 

sewage comes at a high rate. The equalization tank stores this sewage, and lets it out during 

the non-peak time when there is no/little incoming sewage.  

 

The raw sewage transfer pumps have been installed in the pump room which will be used to 

transfer the raw sewage from Eq. Tank to the Aeration tank for the treatment.  

 

The Aeration tank (together with the settling tank that follows) is at the heart of the treatment 

system. The bulk of the treatment is provided here, employing microbes/bacteria for the 

process. The main function of the Aeration tank is to maintain a high population level of 

microbes. This mixture is called MLSS (Mixed Liquor Suspended Solids).  

 

The mixed liquor is passed on to the Secondary Settling Tank, where the microbes are made 

to settle at the bottom. The settled microbes are recycled back to the aeration tank. Thus they 

are retained for a long period within the system.  

 

Sufficient air has been provided in the Aeration Tank by means of Fine Pore Diffuser 

Membranes. Also gentle aeration has been provided by means of Coarse Bubble Diffusers 

(CBD) in Eq. Tank, Clarified Water Tank and Sludge Holding Tanks.  

 

Overflow water from the Sec. Settling Tank is collected in an intermediate clarified water 

sump, this sump acts as a buffer tank between the secondary and the tertiary treatment stages 

in an STP. Also, during lean inflow periods to the STP, backwashing of the filters is carried 

out. At this time, this tank must hold sufficient buffer stock of water for backwash purposes.  

 

Filter feed pumps have been installed to take the water from the clarified water sump and 

pass it through the pressure sand filter and activated carbon filter installed in series. 

 

The pressure sand filter (PSF) has been installed as a tertiary treatment unit to trap the trace 

amounts of solids which escape the clarifier.  

 

An activated carbon filter, like the Pressure Sand Filter, is a tertiary treatment unit. It receives 

the water that is already filtered by the Pressure Sand Filter and improves multiple quality 

parameters of the water: BOD, COD, clarity (turbidity), color and odor. 

 

The treated water is disinfected to destroy and render harmless disease-causing organisms, 

such as bacteria, viruses, etc. 

 

 



 
 

 

Biological treatment of wastewater perforce produces excess biological solids due to the 

growth and multiplication of bacteria and other microorganisms in the system. The excess 

biomass thus produced needs to be bled out of the system, and disposed off efficiently. This  

 

is a five-step process: sludge removal, storage, conditioning, dewatering and disposal. Sludge 

is removed (“bled”) from the system from the sludge recirculation pipeline (through a 

branch). The sludge is in the form of a thick slurry. It is taken into a sludge-holding tank, and 

kept under aeration (to prevent the living organisms from putrefying) until dewatering 

operations can be carried out. Sludge is then dewatered in a filter press system installed in the 

pump room. 

 

The air blower of appropriate and suitable capacity have been installed to deliver the required 

quantity of air to the various tanks like Equalization Tank, Aeration Tank, Clarified Water 

Tank, Sludge Holding Tank. 

 

 

Thank you,  

 

For Ecotech Engineering Consultancy Pvt. Ltd.  

 

Praveensingh Rajaput       Dr. Ananth Kodavasal  

Branch Head        Director – Ecotech 

 
 

 
 

 

 

 

 

 

 

 

 



FLOWCHART OF STP – KUMAR PALMSPRINGS, UNDRI, PUNE 411060 


	Gmail Ack
	Kumar Kering Palmspring Scan Ack Dec 2023
	Annexure 12_Previous Ack.pdf
	Annexure 7.00-Ack1
	Annexure 7.00-Ack2
	Annexure 7.00-Ack3
	Annexure 7-0 Ack palm s[pring MPCB Web Portal
	Annexure 7-0 Ack Palmspring - April to Sept 2020
	Ack Palmspring POEC- April 2020 to September 2020
	Gmail - Palmspring POEC- Report for period April 2020 to September 2020
	Palm spring April to Sept 2020

	Palm spring

	Annexure 7-0 Palmspring Gmail
	Annexure 7-1 Gmail - palmspring Oct  2020 toMarch 2021
	Annexure 7-1 MPCB Web Portal-ACK- Palmspring
	Annexure 7-2 Previously submitted acknowledgement copies
	july-dec18
	PMR_Palm Spring_Jan-June 18
	PMR_Palmspring JULY-DEC 17
	PMR_Palmspring_Jan-June 2017
	palmspring 2016 aug ack copy
	palmspring post ec cover letter
	Scan1
	Scan10001

	140714_Palm Spring_Documents for Post EC_to BR Naidu_RECEIVED
	140721_Palm Spring_Documents for EC _to MPCB_RECEIVED
	150303_Palm Spring_Documents for Post EC_to BR Naidu _RECEIVED
	150303_Palm Spring_Documents for Post EC_to MPCB_RECEIVED
	Ack CPCB
	Ack Scan Copy _All Kumar Post EC Reports
	Ack Scan Copy Env Dep _All Kumar Project
	Ack. Baroda CPCB  RO
	Ack. MPCB



